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Die Akkreditierung gilt fiir die in der Urkundenanlage
D-PL-11217-01-01 aufgefiihrten Priifverfahren.

Project: -

Factory: -

Date of order: 07 February 2017

Test request: Determination of resistance to hydrostatic pressure (ASTM D 5385:2014)

Material: PVC sealing membrane (transparent with onesided PP nonwoven (white)
@ DualProof 1,2 (Werk I)

Number of samples: 1 roll

Sampling: by customer

Sample delivery date: 17.10.2016 / 07.02.2017

Test duration: 17 October 2016 - 18 December 2018

Greven, 18 December 2018 / "

(Ve & fi
i.V. Matthias K&sekamp, B. ' i.A. Alexander Kriz, B. Sc.
(Head of test laboratory) ( staff of test laboratory)

Methods marked with an asterisk (*) are not accredited test methods.
Methods marked with two asterisks (**) were performed by accredited subcontractors.
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Test results apply exclusively to the specimen submitted. Without written permission of the testing laboratory it is not allowed to publish
parts of the report. 12
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Determination of resistance to hydrostatic pressure (ASTM D 5385:2014)

Test parameters

Thickness of membrane © 1,2 mm (declaration by customer)
Test temperature 50
Number of specimen a3
Width of kerf 15392 mm
Hydrostatic pressure range . 0to 690 kPa
Pressure steps : 103 kPa
Observation time for each step i
Results
Sample No Passed hydrostatic pressure step Passeq head of water
) in kPa in mH,O
1 690 69,0
2 690 69,0
3 690 69,0
Mean value 690 69,0
Standard deviation 7 =

No leakage could be detected with a load of 690 kPa for 1h

Sample setup: 5cm

Butyltape

DualProof 1,2 (Werk I)

I ‘ | I | o +— substrate

— DualProof 1,2 (Werk 1)

overlap was bonded with butyltape

T:\tbu\QMSneu\QMS\2 KP\2.3 TBU-Test\KUNDEN Test\11560\2017\0099-2017\0099.0.3-2017pb.xls



